

CHEMICAL & METALLURGICAL LABORATORY REPORT

TEST PERFORMED BY: R. Lefebvre

DATE: 9-28-81

PART NAME/MODEL: Follower, Win M70

PART NUMBER:

SAMPLE SIZE: 1

REQUESTED BY: S Franz

DEPT: R&D

REASON FOR REQUEST:

Evaluation of competitive products.

HARDNESS: Not heat treated.

SCALE:

HEAT TREAT/COMMENTS:

CHEMICAL ANALYSIS/COMMENTS: Austenitic Stainless Steel.

NOT HEAT TREATED

E21000921810011 EXP5.1

CV 23.73 C .00 S .091 MN .85 MO .35 CR 27.67 NI 10.23

P .034 SI .01 V .339 CU .722 PB .1247 BK 2248

OUT OF RANGE FOR BK CU NI CR CU PB